ssamonias. FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 25/ 5MHz
Lowest Channel / QPSK Middle Channel / QPSK

7 ||| Spe

Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfte—HBURIOUS | INE_ARS PARS -10 ddfR—HRURIONS JINE_ARS PABS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 d8 20 dBm
30 de -30 dBm
-40 dg - -40 dBm = ad
MMWWW\-’% I W PR e s
! et Ripppe
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 970.67216 MHz -47.21 dBm -34.21 dB 30,000 MHz 1,000 GHz 1.000 MHz 910.56222 MHz -47.14 dBm -34.14 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -41.22 dBm -28.22 dB 1.000 GHz 1,840 GHz 1.000 MHz 1.75835 GHz -47.53 dBm -34.53 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.48343 GHz -46.13 dBm -33,12 dB 1,920 GHz 2,000 GHz 1.000 MHz 2.50966 GHz -46.,29 dBm -33.20 dB
3.000 GHz 5.000 GHz 1.000 MHz 6.95442 GHz -42.36 dBm -29.36 dB 3.000 GHz 2,000 GHz 1.000 MHz 6.90442 GHz -42.15 dBm -29.15 db
9.000 GHz 13.000 GHz 1.000 MHz 10.57155 GHz -41.64 dBm -28.64 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58205 GHz -41,56 dBm -28.56 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.82303 GHz -39.16 dBm -26.16 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.83353 GHz -30.03 dBm -26.03 dB&
—_— —
)i 2 )i [

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dem — S .
farmpefopelly
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 982,30635 MHz -47,28 dBm -34.28 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.63535 GHz -47.51 dBm -34.51 dB
1.920 GHz 3.000 GHz 1.000 MHz 1,92018 GHz -42,29 dém -29.20 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.90492 GHz -42.35 dim -29.35 dB
9.000 GHz 13,000 GHz 1.000 MHz 1064554 GHz -41,53 dBm -28.53 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.89237 GHz -39.25 dBém -26.25 dB
i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 25/ 10MHz

= ||| spe ¥
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
-40 dB ~ v i =40 dBm ™, " il
T e R P I S P
Lotmgtn s
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 9687.15392 MHz -46.94 dBm -33.94 dB 30,000 MHz 1,000 GHz 1.000 MHz 927.52874 MHz -47.28 dBm -34.28 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -43.85 dBm -30.85 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.61142 GHz -47.64 dBm -34.64 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.53845 GHz -46,37 dBm -33,37 dB 1,920 GHz 3,000 GHz 1.000 MHz 2,51470 GHz -46,31 dBm -33.31 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.89693 GHz -42.43 dBm -29.43 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.90892 GHz -42.42 dBm -29.42 db
9.000 GHz 13.000 GHz 1.000 MHz 10.62305 GHz -41.71 dBm -28.71 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.58755 GHz -41.58 dBm -28.58 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.61190 GHz -39.08 dBm -26.08 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.80053 GHz -20.30 dBm -26.30 dB&
—_— —
)il [ )i ra

Highest Channel / QPSK

Date: 6.4

Spectrum [DVD]

Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep

SGL Count 100/100

(@1 AvgPwr

Limit ¢heck PABS

10 AB I10LS NE_ABS PARS

| SPURIOUS_LINE_ABS _

-20 dém

-30 dém

-40 dem — o e ——

MWWW

ety

-60 dB

=70 dBs

-90 dém

-90 dém

Start 30.0 MHz 40006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 960,00750 MHz -47,32 dBm -34.,32 d8
1.000 GHz 1.840 GHz 1.000 MHz 1,75835 GHz -47.41 dBm -34.41 dB
1.920 GHz 3.000 GHz 1.000 MHz 1,92018 GHz -41,31 dém -28.31 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.89593 GHz -42.38 dBm -29.38 dB
9.000 GHz 13,000 GHz 1.000 MHz 1059155 GHz -41.43 dBém -28.43 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60490 GHz -39.17 dBém -26.17 d&
i
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 25/ 15MHz

Lowest Channel / QPSK

Middle Channel / QPSK

= ||| spe ¥
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
30 dB -30 dBm
-40 dB - -40 dem WA
I e P B Bl |ttt p LA putmetmatiotntn ot v
i enfihe i
ot firgn
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 949,34283 MHz -47.25 dBm -34.25 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.97401 MHz -47.10 dBm -34.10 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83760 GHz -39.78 dBm -26.78 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.60555 GHz -47.57 dBm -34.57 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.51290 GHz -46,00 dBm -33,00 dB 1,920 GHz 3,000 GHz 1.000 MHz 2.52046 GHz -46,06 dBm -33,06 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.88993 GHz -42.25 dbm -29.25 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.93342 GHz -42,32 dBm -28.32 db
9.000 GHz 13.000 GHz 1.000 MHz 10.59555 GHz -41,59 dBm -28.59 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.59105 GHz -41.63 dBm -28.63 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60190 GHz -39.28 dBm -26.28 dB 13.000 GHz 19,500 GHz 1.000 MHz 16.13151 GHz -30.33 dBm -26.33 d&
—_— —
)il [ )i ra

Highest Channel / QPSK

Spectrum

Date: 6.4

Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS

10 AB I10LS NE_ABS PARS

| SPURIOUS_LINE_ABS _

-20 dém

-30 dém

-40 dem =

1 -~ MWWW N

-60 dB

=70 dBs

-90 dém

-90 dém

Start 30.0 MHz 40006 pts Stop 19.5 GHz

Spurious Emissions

Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 918,80310 MHz -47,14 dBm -34.14 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.67733 GHz -47.59 dBm -34.50 dB
1.920 GHz 3.000 GHz 1.000 MHz 1,92018 GHz -41.89 dBém -28.89 dB
3.000 GHz 9.000 GHz 1.000 MHz 6.99742 GHz -42.39 dim -29.39 dB
9.000 GHz 13,000 GHz 1.000 MHz 10.60805 GHz -41.67 dBm -28.67 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60340 GHz -39.07 dBém -26.07 d&
i
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ssamonias. FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 25/ 20MHz

Lowest Channel / QPSK Middle Channel / QPSK

= ||| spe ¥
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,70 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit rwrk PARS Limit -‘thr'rk PAES
-10 ddfR—$PLRIOUS LINE_ABS PARS -10 déAR—FLLRIOUS LINE ABS PARS
SPURIOUS_LINE_ABS SPURIOUS_LINE_ABS
20 dB -20 dBm
-30 dB -30 dBm
b ~
-40 — - e -40 dBm — -
Lo .,.._M"""‘WW""‘ hundh P, B it i g
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 40006 pts Stop 19.5 GHz Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 983.76062 MHz -47.21 dBm -34.21 dB 30,000 MHz 1,000 GHz 1.000 MHz 919.28786 MHz -47.32 dBm -34.32 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -41.53 dBm -28.53 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -45.55 dBm -32.55 dB
1,920 GHz 3,000 GHz 1.000 MHz 2.94728 GHz -46,28 dBm -33,28 dB 1,920 GHz 3,000 GHz 1.000 MHz 1.02018 GHz -45,77 dBm -32,77 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.82892 GHz -42.27 dbm -29.27 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.96442 GHz -42,28 dBm -29.28 db
9.000 GHz 13.000 GHz 1.000 MHz 10.60055 GHz -41.63 dBm -28.63 dB 9.000 GHz 13,000 GHz 1.000 MHz 10.61555 GHz -41.42 dBm -28.42 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.60040 GHz -39.07 dBm -26.07 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.78104 GHz -30.28 dBm -26.28 dB
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Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 11.70 dB Mode Auto Sweep
SGL Count 100/100
(@1 AvgPwr
Limit ¢heck PABS
10 AB I10LS NE_ABS PARS
| SPURIOUS_LINE_ABS _
-20 dém
-30 dém
-40 dBm A SIS
Seurioc]
-60 dB
=70 dBs
-90 dém
-90 dém
Start 30.0 MHz 40006 pts Stop 19.5 GHz
Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 940,13243 MHz -47,28 dBm -34.28 d&
1.000 GHz 1.840 GHz 1.000 MHz 1.59715 GHz -47.59 dBm -34.50 dB
1.920 GHz 3.000 GHz 1.000 MHz 1,92018 GHz -42,17 dBém -29.17 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.94642 GHz -42.47 dBm -29.47 dB
9.000 GHz 13,000 GHz 1.000 MHz 1062055 GHz -41.68 dBém -28.68 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.82803 GHz -39.25 dBém -26.25 dB
i
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Date: 6. 20
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ssamonias. FCC RADIO TEST REPORT

Report No. :

FGO0D2942-04B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0056
40 Normal Voltage 0.0068
30 Normal Voltage 0.0050
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0053
0 Normal Voltage 0.0011
PASS
-10 Normal Voltage 0.0023
-20 Normal Voltage 0.0050
-30 Normal Voltage 0.0013
20 Maximum Voltage 0.0010
20 Normal Voltage 0.0000
20 Battery End Point 0.0025
Note:
1. Normal Voltage =3.86 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.45 V.
2.  The frequency fundamental emissions stay within the authorized frequency block.
TEL : 886-3-327-3456 Page Number : Al4 - 42 of 42
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 26

Peak-to-Average Ratio

Mode

Mod. QPSK

LTE Band 26 / 15MHz

RB Size

16QAM

64QAM 256QAM

Full RB

Middle CH 5.80

Full RB
6.00

Limit: 13dB

Full RB Result

Full RB

6.32 6.46

PASS

LTE Band 26 / 15MHz / QPSK

LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 10,90 b Ref Level 30.00 cBm  Offset 10,90 b
lo_att 30deAQ 2ms @ RBW 20 MHz ke 30deAQ 2ms @ RBW 20 MHz
@153 view @153 view
Ese S
= i
a a
RS
00 00 9
b X
N \
1E- - 1E-
i 1
E \‘ 1E I‘
‘I - ¥
t
! q
CF 896.5 MHz Mean Pwr + 20.00 di CF 896.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 2164 cbm 26,31 dbm 5.45 dB 2.49 dB 4.58 dB 5.60 dB ©.26 dB Trace 1 | 2051 cbm 27,46 dbm 5.54 dB 3.07 dB 5.16 dB 5.00 dB 5.29 dB
L S — —
[ CEEREEE N AR e

Middle Channel / Full RB

LTE Band 26 / 15MHz / 256QAM

Spectrum - Spectrum -
Ref Level 30.00 cBm  Offset 10,90 b Ref Level 30.00 cBm  Offset 10,90 b
lo_att 30deAQ 2ms @ RBW 20 MHz lo_att 30deAQ 2ms @ RBW 20 MHz
@153 view @153 view
e B e
o e o
00 00
1E | 1E 4
1E- ; 1E- T
| i
L L 1
1 ! 1 3
\ ]
| \
CF 896.5 MHz Mean Pwr + 20.00 di CF 896.5 MHz Mean Pwr + 20.00 db
C y G Distribution Function Samples: 130000 C y Ci Distribution Function Samples: 130000
Mean | poak | crest | 10% | 19 | 0a% | p.o1% | Mean | poak | crest__ | 0% | 195 | 0a% | o019 |
Trace 1 | 19,69 cbm 26,70 dbm 5.81 d8 3.16 0B 5.39 dB 6.32 dB ©.56 dB Trace 1 | 17.76 cbm 24,66 dbm 5.90 dB 3.25 dB 5.48 dB 5.45 dB 5.75 dB
— — ——
AERRRREE e BRRRREE I

TEL : 886-3-327-3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 1.29 | 137 | 307 | 3.09 | 525 | 519 | 10.11 | 9.89 | 14.60 | 14.75 | - -
Mode LTE Band 26 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 133 | 129 | 310 | 3.08 | 506 | 518 | 10.29 | 10.29 | 14.84 | 14.48 | - -
TEL : 886-3-327-3456 Page Number : Al5-20of 37
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

G o)
Ref Level 30.00 GBm  Offset 10,590 db & RBW 30 kHz RefLevel 20,00 dBm  Offset 10,50 db @ RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.39 dBm) ™M1[1] 14.09 dBm)
I 836.21750 MHz 836.90560 Mz
= s . nde 26.00 dB @ ndn "y 26.00 dB
0 ol e N Y 1.289500000 MHz| 0d A e S B 1.365000000 MHz
Q factor 648.5 Q factor 613.1
/ /
od 0 d
/ \ro \
T 1y \ T2
10 df 7 -10d 7
. 7 \ o A ~
2 . vy - |20 der g —
SV S P Noahms
-300 -30
-40 ds -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 835.2175 MHz 16.39 dBm ndB_down 1.2B95 MHz ML £35.9056 MHz 14.89 dBm ndB_down 1,365 MHZ
TL 1 835.8371 MHz -9.62 dBm ndd 26.00 dB TL L B35.6203 MHz -11.33 dbm n 26.00 dB
T2 1 837.1266 MHz -9.59 dBm Q factor 648.5 T2 1 B837.1BS3 MHz -11.03 d8m Q factor 613.1
L U J wa L JU J L]

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

J

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 18.91 dbm)| MI[1] 1638 dBm
0 - - n:ln.m;\rué;ﬂ“l; - \, "™ 836 ||1|;-rné::|\;
N, VN T ey . e A P . SN .
104 I - Bu 3.074900000 MHZ, 104  catadiin: Rl ol - i Y 3.086900000 MHZ|
] Q factor 272.0] ] Q factor 4 270.8
o o \
i / &
y VY \;
-10 df - - 10 d - -
/ v \\
20145 o = 20 di
-2 ~ T S = = =
TV A
-30 -30
40 d -40 de
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.482 MHz 18.91 dam nd8 down 2.0749 MHz ML 836,086 MHz 16.38 dam ndB_down 3.0869 MHZ
TL 1 834.9476 MHz -7.20 dBm nd8 26.00 dB TL L £34.9476 MHz -9.55 dBm nd8 26.00 dB
T2 1 838.0225 MHz -6.95 dBm Q factor 272.0 T2 1 B3B.0345 MHz -9.52 dBm Q factor 270.8
L )i o (]

J

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

J

Spectrum pectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.55 dBm) ™M1[1] 14.43 dBm)
836.58000 MHz 835.84100 MHz
= 26.00 dB)| @ ! 26.00 dB|
104 TN e e el et 5.245000000 MHz 104 ot eV A WA, u”&‘" An 5.185000000 MHZ|
Jl 159.5 i 161.2
od ¢ 0 d +
1) /
10 d -10 di a
/ “
20 d — .
e pe SN VoA |
W AT VLA
Voo al v
40 df -40 di
50 d -50 di
-60 d 60 d
CF B36.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 836.58 MHz 14.55 dBm ndB_down 5.245 MHz ML B35 B41 MHZ 14,43 dBm ndB_down £.185 MRz
TL 1 833.953 MHz -11.52 dam nd8 26.00 dB TL L 33,933 MHz -11.73 dam 26.00 dB
T2 1 839.207 MHz -11.55 dam Q factor 159.5 T2 1 B39.117 MHz -11.60 d8m 161.2
L )i o (]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ctrum = i
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
17.10 dBm) ™M1[1] 16.20 dBm)
834.6620 MHz 40 MHZ,
20 20
P - ~ 26.00 dB - ndB 26.00 dB
s i s P 1012000000 1 N e e o as00000s w1
x 7 Q factor \ 82.6) 1 [ Q factor ‘\ 84.2)
o8 ; ! 0 o | !
1 !
10 dBm: l; -10 dBm: —
A 7 e,
— 4 = B R e
e Vol v esws —
-30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 834,662 MHz 17.10 dBm nd8 down 10,11 MHz ML 424 WHZ 16.20 dam nd8 down 9,89 WHZ
T1 1 831.245 MHz nd8 26.00 dB T1 L 685 MHz 8 dBm nd8 26.00 dB
T2 1 841.355 MHz qQ factor 2.6 T2 1 B41.575 MHz -9.97 dam qQ factor 84.2
~r
~ I 4 S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 3 dBm)| ™M1[1] 14.02 dBm)
832.0140 MHz 832.6940 MHz
20 20
— x ndB 26.00 dB nd 26.00 dB
g o I S T s P, 14.595000000 MHZz 104 r b A B e A 14.745000000 MHz
B T Q factor v 57.1 b i Q factor 56.5
0d8 L 0 d i
12 T
-10 dBm: -10 dem: v =
it
A =~ / h
20 dBm |~ 20 dppmA v \
o NP = . V A
S v , AV
“30 deém o, -30 dem -
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 832.814 MHz 15.38 dam nd8 down 14,505 MHz ML 22,694 MHz 14.02 dBm nd8 down 14,745 MHz
T1 1 829.067 MHz -10.39 dBm nd8 26.00 dB T1 L £20.097 MHz -12.12 dbm nd8 26,00 d8
T2 1 843.663 MHz -10.28 dém Q factor 57.1 T2 1 B43.843 MHz -11.95 dam Q factor 56.5
L ] J - ( JU J ) wo

N/A

N/A

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIOT

EST REPORT

Report No. : FG0D2942-04B

LTE Band 26

Middle Channel / 1.4MHz / 64QAM

Middle Channel / 3MHz

/ 64QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] +.13 dBm)| ™M1[1] 15
837.00350 MHz 836.240
20 20
ndB M1 26.00 dB)| 1 ndB 26.00 dB|
10 d L W P BN 1.334300000 MHz| 10 d / e - 3.104900000 MHZ|
7 Qfactor | 627.3] 7 Q factor 269.3
d i o /
a ~ T 0 \
-10 d L A\ -10 de -
p: T 7 \
N A
20 £ — f 20 d -
A TV O U“\W - S e e TN Ny N
a0 30 -
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 837.0035 MHz 14.13 dBm nd@ down 1.3343 MH2 M1 836.2303 MHz2 15.38 dBm nd@ down 2.1049 MHZ
T1 1 935.8343 MHz -11.78 dam nd8 26.00 dB T1 L £34,9595 MHz -10.46 dBm nd8 26.00 d8
T2 1 837.1685 MHz -11.77 d8m Q factor 627.3 T2 1 B3B.0644 MHz -10.52 dém Q factor 269.3
L I 4 - [S JL 4 -

Middle Channel /

5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.74 dBm) ™M1[1] 14.42 dBm)
837.66900 MHz 838.7180 MHz
= ndl 1 26.00 dB)| @ ndfy 26.00 dB|
" 5.055 ~— — B
10 d 1, oy \ - &N‘\ﬂ;vvf \ 055000000 MHz 104 VA M e Vet Bl 10.290000000 MHZ|
’( Q factor \ 165.7 Q factor \\ B81.5
o 4 0 :
/ | . \\,
-1 d - 10 di -
e N
Y 20.48m. =
P [V DO | ==
N
: 30
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.569 MHz 12.74 dBm nd8 down 5.055 MHz ML L B3E.718 MHZ 14,42 dBm nd8 down 10,29 WHz
T1 1 833.833 MHz -13.18 dbm nd8 26.00 dB T1 L 31465 MHz -11.58 dbm nd8 26,00 d8
T2 1 838.888 MHz -13.49 dBm Q factor 165.7 T2 1 B41.755 MHz -11.52 d8m Q factor 81.5
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 64QAM

N/A

Spectrum
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 5 dBm)|
834.0120 MHz
= nd 26.00 dB
A Bw 14.835000000 MHz|
u h o — B
W f Qrh 56.2]
o t
7 \
11/ Lt
-10 df
7 ¥
/ \
20 d =
podrd =
R T
a0
40 df
50 df
-6 df
CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 834.012 MHz 13.55 dBm nd@ down 14.835 MH2
T1 1 828.888 MHz -12.35 dbm nd8 26.00 dB
T2 1 843.723 MHz -12.12 dém Q factor 56.2
L n o

J

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A15 -5 0of 37




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 26

Middle Channel / 1.4MHz / 256QAM

Middle Channel / 3MHz / 256 QAM

Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.24 dBm) ™M1[1] 14.57 dBm)
836.68460 MHz 836.85960 MHz
= 26.00 dB @ ¥ ndB 26.00 dB
w0 _ . 1.292300000 MHz| 0d W e A By . 3.080900000 MHZ|
e 7 647.4 7 Q factor \ 271.6
/ \
od 0 d
/ \ ",
-tod 7+ = -10d 7
4 A / \
20 d 20 d
~ I
IPTAT SPPRVLY o4 AW O ) A N A F
= -30
40 df -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.6845 MHz 12,24 dBm nd8 down 1.2923 MHz ML £35.8506 MHz 14.57 dBm ndB_down 2.0809 MHZ
TL 1 835.8566 MHz -13.77 dm nd8 26.00 dB T1 L £34.9416 MHz -11.49 dam nd8 26.00 dB
T2 1 837.149 MHz -13.70 dam qQ factor 547.4 T2 1 838.0225 MHz -11.59 dam qQ factor 2716
L I 4 - [S JL 4 -

Middle Channel / 5MHz / 256 QAM

Middle Channel / 10MHz / 256QAM

ctrum pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.89 dBm) ™M1[1]
837.07900 MHz
20 1 ndB 26.00 dB 20 s 26.00 dB
o X Bw . 5.175000000 MHZ 04 I~/ . . 10.290000000 MHz
= EARAA R L ) 1618 7 \ 81.0
od | 0d / \
| / \t
04 - 10 d -
/ ,
/ / \
204 20d
S o g o
Lo i el c 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 837.079 MHz 11.89 dam nd8 down 5,175 MHz ML L B32.453 MHZ 15.23 dam nd8 down 10,29 WHz
T1 1 833.853 MHz -14,09 dam nd8 26.00 dB T1 L £31.285 MHz -10.69 dBm nd8 26,00 d8
T2 1 839.027 MHz -14.11 dBm Q factor 161.8 T2 1 B41.575 MHz -10.88 dém Q factor 81.0
L I 4 - [S JL 4 -

Middle Channel / 15MHz / 256QAM

N/A

Spectrum

Ref Level 30.00 dém  Offset 10,90 dB & RBW 300 kHz

lo Att 30ds SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SEGL Count 100/100

(@ 17k Max

MIL1] 11.77 dBm
5.6910 MHzZ|
26.00 dB)|
14.476000000 MHz|
57.7

[ nd
X

Bwe
T Patiain

10 df

60 df

CF B836.5 MHz

Marker

Type | Ref | Tre |
M1 1

1001 pts Span 30.0 MHz

X-value 1
835.691 MHz
828.127 MHz
843.503 MHz

Y-value | Function |
11.77 dBm nd@ down

-14.41 dBm nd8

-13.93 dém

Function Result |
14.476 MHz
26.00 dB
qQ factor 57.7

TL 1
T2 1

L JL J

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Middle CH 110 | 110 | 275 | 2,73 | 451 | 451 | 9.05 | 9.03 | 13.49 | 1343 | - -
Mode LTE Band 26 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
256 256 256 256 256 256
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Q QAM Q QAM Q QAM Q QAM Q QAM Q QAM
Middle CH 110 | 110 | 273 | 2,73 | 448 | 450 | 9.03 | 9.07 | 13.46 | 13.46 | - -
TEL : 886-3-327-3456 Page Number : Al15-7 of 37

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

ctrum

(=]

Ref Level 30.00 dém

Offset 10,90 dB & RBW 30 kHz

pectrum

(=]

Ref Level 20,00 dém

Offset 10.90 dB & RBW 30 kHz

o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT  B3.2ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.40 dBm) 14.96 dBm)
- . 83683850 MHz - 836.41050 MHZ,
- Qo 1.102097902 MHz 1099300699 MHz,
e Ao e e D Jrmannn
10d 104 i
o / i 0 y N
/ Y / \
-10 d r -10 df i Y
e o o, peve R R VROV, PRy
30
40 df -40 di
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.8385 MHz 16.40 dBm ML 36,4105 MHz 14,96 dBm
T 1 835.94056 MHz 7.13 dbm Oce Bw 1102097902 MHz TL L 835.94895 MHz 6.75 dBm Oce Bw 1.099300699 MHz
T2 1 837.04266 MHz 10.00 dam T2 1 837.04825 MHz 6.89 dam

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

L I

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1 17.03 dBm) 16.11 dBm)
- 2 17.52500 Mz - 837.57690 MHZ,
) P P A X 2.745254745 MHz T~ 2.733266733 MHZ
10 df 10d -
P \ !
ad - 4 o0d - ;
/ / 3\
-10d v 10 di \
N\ / \
20 ‘ S, L - _
/__,q v IS Pe——, “ o pA
a0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.525 NMHz 17.03 dam ML 37,5760 MHz 16.11 dam
T 1 835.12138 MHz 8.31 dBm Oce Bw 2.745254745 MHz TL L 835.12737 MHz 10.08 dBm Oce Bw 2.733266733 MHz
T2 1 837.86663 MHz 12.12 dam T2 1 837.86064 MHz 8.96 dam

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

&

L I

Ref Level 30.00 GBm  Offset 10,90 OB & RBW 100 kHz RefLevel 30.00 dbm  Offset 10.00 db @ RBW 100 khz
o att a0de SWT 10 s @ VBW 300 kHz  Mode Auta FFT o att 30de SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 15.76 dBm) ™M1[1] 14.21 dBm)
836.04000 MHz 835.09100 MHZ,
20 20
¥ 4.505404505 MHz _ I Occ B 4.505404505 MHZ
T i L i) v s TN s SR 1
10d s 104 2 %
{ ‘J \
o d / | 0 di J -
/ \ / \
-10 d
oy ~ \
i 20 [ AN
T i A A
Ve P el P
S ond g T A Ay
40 df -40 di
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f £35.04 MHz 15.76 dam ML 35001 MHz 14.21 dBm
T 1 834.25225 MHz 9.68 dBm Oce Bw 4.505494505 MHz TL L 834.26224 MHz 9.41 dBm Oce Bw 4,505494505 MHz
T2 1 838.75774 MHz 9.02 dam T2 1 838.76773 MHz 7.12 dam

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : Al15 - 8 of 37



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 26

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

ctrum = i
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 17.38 dBm) 16.69 dBm)
~ 1240 MHZ, 835.8610 MHz
20 20
- __Occ By, 050040051 MHz 9.030969031 MHZ
" T PRy iy P i T e
10d - 104
/ [ \
0 de 0 der | {
/ /s N
-10 d8m - -10 dém: -
/ / \
20 zpt - o
-30 dbm -30 dém
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 832,324 NMHz 17.38 dam ML 25,861 MHz 16.69 dam
T1 1 9319445 MHz 9.68 dBm Oce Bw 9.050943051 MHz T1 L 5319845 MHz 10.49 dBm Oce Bw 9.030969031 MHz
T2 1 840.9955 MHz 10.01 dam T2 1 8410155 MHz 10.54 dam
-
~ I 4 S JL 4 -

Middle Channel / 15MHz / QPSK

Middle Channel / 15MHz / 16QAM

ctrum pectrum i
Ref Level 30.00 cbm  Offset 10,90 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  12.6ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 5.08 dBm)| ™M1[1] 14.22 dBm)
" 831.8550 MHz 838.2080 MHz
= Occ B 13.486515487 MHz @ 13.426573427 MHz
. T e Vs VW . ; e e 2
0d8 i - 0 d 1
10 dm - -10 dBm: a
/ / \
20 dBm = . 20 dem —
e el R e el Gl S
-30 dém “30 dem
-40 dBm -40 dem:
50 dgm -50 dém
-6 dBm -60 dBm
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 831.855 MHz 15.08 dam ML L B3E.208 MHz 14,22 dBm
T1 1 829.7567 MHz 10.62 dBm Oce Bw 13.486513487 MHz T1 L £29.7867 MHz 8.63 dBm Oce Bw 13.426573427 MHz
T2 1 843.2433 MHz 7.90 darm T2 1 2133 MHz 9.17 dam
L ] J - ( JU J ) wo

N/A

N/A

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A15 -9 of 37




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 26

Middle Channel / 1.4AMHz / 64QAM Middle Channel / 3MHz / 64QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.47 dBm) ™M1[1] 15.40 dBm)
- 836.25940 MHz - 835.67680 MHZ,
1 " Oce Bw 1.096503437 MHz, - 2.733266733 MHz]
AT Y Y e AN e AV
04 A Ay [ mr 104 ; e
{
ad i Y 0 di 7
/ ) /
10 e 10 di i
7 N /
20 d v 20 di =4 = —
Pravii PN S M A — - A N
0 — -30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.2594 MHz 14,47 dBm ML L 835.67B8 MHz 15.40 dam
T1 1 835.95734 MHz 6.61 dBm Oce Bw 1.096503497 MHz T1 L 835.12737 MHz 8.72 dBm Oce Bw 2.733266733 MHz
T2 1 837.05385 MHz 6.53 dam T2 1 837.86064 MHz 8.52 dam
L I 4 [S JL 4 -

Middle Channel /

Middle Channel / 10MHz / 64QAM

ctrum rectrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att a0de SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1 3.78 dBm)| ™M1[1 15.64 dBm)
- 835.73100 MHz - 835.6810 MHz
Occ B 4.475524476 MHz Y 9.030969031 MHZ
R . X [E T SN SR v
10 iy e e 0d 7 -
| 1 |
od y | 0d
/ \ f |
-10 df -10 d
I iy
200 o <20 R
Pt e T RATAAT
= 30
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.731 MHz 13.78 dam ML L B35.6B1 MHZ 15.64 dam
T1 1 834.26224 MHz 7.53 dbm Oce Bw 4,475524476 MHz T1 L 5319645 MHz 9.32 dBm Oce Bw 9.030969031 MHz
T2 1 838.73776 MHz 7.55 dam T2 1 840.9955 MHz 9.16 dam
L ] J - \ JU J ) wo
at X 5e
ectrum -
Ref Level 30.00 GBm  Offset 10,90 OB & RBW 300 kHz
jo ALt 30d8 8SWT 12.6 ps & VBW 1 MHz Mode Auto FFT
SGL Count 100/100
(@ 15k Max
14.05 dBm
838.9580 MHz
= 13.456549457 MHz
104 Ao I e I
. i |
a T )
| \
-10 df
20 d S
R s = AR
a0
40 df
50 df
-6 df
CF B836.5 MHz 1001 pts Span 40,0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 838,958 MHz 14.05 dam
T1 1 829.7567 MHz 8.72 dBm Oce Bw 13.456543457 MHz
T2 1 843.2133 MHz 7.29 dam
L U wa

TEL : 886-3-3

27-3456

FAX . 886-3-328-4978

Page Number : Al15 - 10 of 37




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 26

Middle Channel / 1.4MHz / 256 QAM

Middle Channel / 3MHz / 256QAM

ctrum &3 pectrum &3
Ref Level 30.00 cbm  Offset 10,90 db = RBW 30 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att a0ds SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.04 dBm) ™M1[1] 13.94 dBm)
- 836.62310 MHz - 836.40410 MHZ,
Occ B 1.102097902 MHz 2.733266733 MHZ
d d Ty Al b g
0 Hcon S <7 = 10 I
i it 7 \
od y 0 o +
/ \ / \
/ \
-tod L - 04 \
i
20 d - 20 d a 3
- f.‘f o W | | ol -
0 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.6231 MHz 12.04 dBm ML 36,4041 MHz 13.34 dam
T1 1 835.95455 MHz 5.59 dm Oce Bw 1.102097902 MHz T1 L 835.12737 MHz 6.59 dBm Oce Bw 2733266733 MHz
T2 1 837.05664 MHz 3.23 dam T2 1 837.86064 MHz 6.64 dam
L I 4 [S JL 4 -

Middle Channel / 5MHz / 256QAM

Middle Channel / 10MHz / 256QAM

ctrum = rectrum =
Ref Level 30.00 cbm  Offset 10,90 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 18 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
11.76 dBm 14.21 dBm)|
837.71900 MHz 834.4620 MHz
= 4.495504496 MHz @ 9.070929071 MHZ
w0 - - . i 0d A A e |-
_J- AT = = v - 7 i
/ | /
od J 0 v
/ \ 4
-tod - Z10d - L
- \ /
20 dBm — = N P E—
A ~
oy 30
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 837.718 MHz 11.76 dam ML 34,482 MHz 14,21 dBm
T1 1 834.25225 MHz 5.57 dm Oce Bw 4,495504496 MHz T1 L 8319045 MHz 6.02 dBm Oce Bw 9.070929071 MHz
T2 1 838.74775 MHz 6.23 dam T2 1 840.9755 MHz 6.66 dam
L ] J - \ JU J ) wo

Middle Channel / 15MHz / 256QAM

N/A

Ref Level 30.00 dBm
o Att 30 dB
SEGL Count 100/100

Offset 10,50 0B &
SWT  126ps @

RBW 300 kHz
VBW 1 MHz

Mode Auta FFT

(@ 17k Max

MIL1]

M Oce Bw
Y,

13456543457 MHZ

= Aoy vy

s

o

60 df

CF B36.5 MHz

1001 pts

Span 30.0 MHz

Marker
Type | Ref | Tre |
M1 1

X-value 1

Y-value | Function

Function Result |

TL 1
T2 1

834.942 MHz
829.7867 MHz
843.2433 MHz

12,37 dBm
7.14 dBm
6.08 dam

Oce Bw

13.456543457 MHz

TEL : 886-3-327-

3456

FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Spectrum || Spectrum
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 db Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKABS PAES

¥ ; ; Aks Line _§PURIDUS_LINE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P /_\ 20 gbine {E\ 5
10 dém [ ‘ 10 dBm T
o dd l 0 dBm l{
-10 dém -10 dBm—
SPURIOUS_LINE_ABS \ J
-20 dBm \"\ -20 dBm
-20 dBm s \lr\\ -30 dBm }
-40 dBm A -4 " by
--TAN.-/ "M.‘w k r
\ e N i A
R A S 50 dem = = —
b

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -41.72 dém -28.72 de 847.000 MHz 849.000 MHz 100.000 kHz 848,75924 MHz 20.90 dBm -9.10 d&

823.000 MHz 824,000 MHz 20.000 kHz 823.99950 MHz -23.06 dBm -10.06 dB 949,000 MHz 850,000 MHz 20,000 kHz 549,00050 MHz -92.79 dbm -3.70 dp

824.000 MHz 526,000 MHz 100,000 kHz 824.27473 MHz 21.09 dBm -8.91 d& 850.000 MHz 860,000 MHz 100.000 kHz 850.03497 MHz -43.58 dBm -30.58 dB

—
il J ] il [] W
Date: 6.JUN.2Z021 20:39:31 Date: 6.JUN.2021 20 57

Lowest Band Edge / Full

RB

Highest Band Edge / Full RB

pectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIDUS, INE_ABS PASS
20 ghine —BPURIOUS_LINE_ABS PABS 20 chine 5
10 dBm it 10 drf * ‘\
0 dBi f{ \1 0 UBJ \
-10 dem - | -10 dpm
SPURIOUS_LINE_ABS \ L
-20 dem J 20 fBm l
-30 dem 0 fBm
| Ape \
-40 dem . 0 dem fle
n—— ¥
P 70 B N
VRPN RSP U S ——
i 50 dem —
—
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | |[I'Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | ALimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 922,99600 MHz -35.47 dém -22.47 d 547.000 MHz 849.000 MAz 100.000 kHz '847.96204 MHz 12.97 dBm -17.03 dB
823.000 Mrz | 824,000 Mhz 20.000 kiz £23,99550 MHz -27.20 dém -14.20 d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -26.99 dBm -13.99 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.53247 MHz 13.09 dBm -16.01 dB 850.000 MHz 860.000 MHz 100.000 kHz 85005455 MHz -38.65 dBm -25.65 db
Y
) i )

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date:

ectrum = s um
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ PARS
3 3 3 ABS Line _$PURIDUS_LINE_ABS, PAS!
20 ghine _FPURIOUS }INE_ABS P /r\ 20 dhine ﬂ s
10 dém ! \ 10 dem { 1|
o dd 0 dBm f
-10 dBm l -10 dBm
SPURIOUS_LINE_ABS \ f
20 dem ?'\ 20 dem—if
-30 dBm / -30 dem i
-40 dBm J V\W 40 i \‘\'\
N ;I « XS
- IO R ) SR —
50 dem = —
——
=60 cBm; -60 dem:
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency | Ppowerabs | aLimit || Rangelow | Rangeup | RBW | Frequency | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98601 MAz -41.89 dem -28.89 d& 547000 MHZ 849,000 MHZ 100,000 kA2 848.71528 MhZ 5054 dbm ~0.76 0B
823.000 Mrz | 824,000 Mhz 20.000 kiz 523, 99950 Wiz -24.31 dém -iL.3lds 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -24.74 dBm -11.74 dB
£24.000 MHz 526000 MHz 100.000 kHz 824.25874 MHz 20.28 dim -9.52 d 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -44.54 dBm -31.54 dB
S
T
Il - i [ o
Date: &.JUN.2021 20: Date: 6.JUN.2021 20
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURIGSHIE CHEEKARS_ PABS
. . x ABS Li SPURIDUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 dkine s
-
10 dem y . 10 dirf \
ode / H 0de \
-10 dBm : -10 dpm
SPURIOUS_LINE_ABS f \
20 dem J 20 gem
-30 dBm dem -
40 dem 1 s 40 dem '*;”T\"\
i v i ~
. B e \W“‘“'\.
St e 50 dem
—
—
-60 dm 50 derm
Start 815.0 MHz 3003 pts Stop 826.0 MHz ||| Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98002 MAz -36.05 dem -23.05 d 547000 MHZ 849,000 MHZ 100,000 kA2 aﬁmg T 1034 dbm -17W|
823.000 Mrz | 824,000 Mhz 20.000 kiz 523, 99950 Wiz -27.02 dém -14.02.d8 849,000 MHz 850,000 MHz 20,000 kHz £49,00050 MHz -29.14 dBm -16.14 dB
824.000 MHz £26.000 MHz 100.000 kHz 82485415 MHz 12.06 dEm ~17.04 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -35.42 dbm -22.42 dB
T
Il 1 P

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date:

ectrum = s um
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHEGHBEKARS_ PABS
. . . AkS Line _$PURIDUS_LINE_ABS. PAS:
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine /.\ s
10 dem !’\\I 10 dBm: [ \
0 dB ! + 0 dem ‘
|
-10 d8m l -10 dBm
SPURIOUS_LINE_ABS H J
-20 dem \.\ -20 dBm
-30 dBm f \|| -30 dem m
-40 dam 7 M -40 dafn
P /LM,J" W\” "'H‘
p—— / | ",
“SO°UE R S "50 dem \““‘T = T
—
-60 dBm -60 dem =
Start 815.0 MHz 3003 pts stop 826.0 MHz | |[Start 8a7.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,97203 MHz -40.32 d&m -er.3z dé 547.000 MHz 849,000 MHz 100.000 kHz 848,75125 MHz 19.22 dBm -10.78 dB
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -26.21 dém -1a.21d8 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -25.35 dBm -12.35 d8
824.000 MHz 826.000 MHz 100.000 kHz 624.28072 MHz 19.16 dBm ~10.84.d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -43.82 dbm -30.82 dB
S
T
i [ i 1 )
Bates 6. utN. 2021 Date: 6.JUN.2021 20:48:33
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
J 3 3 ABS Li SPURIDUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm L 10 dBry®a ‘\
0 dB !/ \\ 0 UBJ W|
-10 d8m J -10 dpm
SPURIOUS_LINE_ABS f k \
-20 dem l k -20 gBm l
-30 dBm i B
J " by,
40 derm "*W‘“'"‘ 40 dBm [
- W
IS D! Bemmue -
SO 50 dBm:
—
T,
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 826.0 MHz | |[Start 8a7.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,99600 MHz -36.97 d&m ~23.97 d8 547.000 MHz 849,000 MHz 100.000 kHz 847,92607 MHz 11.21 dBm -18.79 dB
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -28.82 dbm -15.82 08 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -28.58 dBm -15.58 d8
824.000 MHz 826.000 MHz 100.000 kHz 62453447 MHz 11.18 dBm -18.82 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -37.65 dbm -24.65 dBb
T
) i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 26 / 1.4MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIE CLiNEKARS_ PABS
3 3 3 ABS Line _$PURIDUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 20 gbine s
10 dem I/"ﬂ\ 10 dBm: r\l
0 de ! 0 dem E
R J
-10 d8m || -10 dBm
SPURIOUS_LINE_ABS \ }
-20 dem 4 ‘M -20 dBm
-30 dBm i T -30 dBm—
-40 dBm .:,"\v.\ —ja\ell?rql,ﬂi a ~
S N . .. ) R N I“J \
B = = == ‘\‘Mw 450 dBm 4| \ -
————
—
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts stop 826.0 MHz | |[Start 8a7.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 822,80420 MHz -39.70 d&m -26.70 d& 547.000 MHz 849,000 MHz 100.000 kHz 848,77123 MHz 16.13 dBm -13.97 db
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -27.04 dém -14.04 8 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -30.03 dBm -17.03 de
824.000 MHz 826.000 MHz 100.000 kHz 624.26673 MHz 16.20 dBm ~13.80 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.11485 MHz -35.97 dbm -26.97 db
S
T
i [ i 1 )
Date: 6.JUN.2021 Date: 6.JUN.2021 22:01:40
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru || Spectrum
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.90 di Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit $heck BAES | SPURIGNE CHNEKABS PABS
. . x ABS Li SPURIDUS, INE_ABS PAES
20 ghilie ~FPURIOUS_LINE_ABS PABS 20bine s
10 dBm J__\ 10 B
|
0 de [ \ 0 dBry \
-10 d8m t -10 dpm
SPURIOUS_LINE_ABS ‘ \ |
-20 dem m -20 gBm ‘
-30 dBm ,,4:[ b |[L 3o \
40 dem "’*W e -40 dBm ]
Lo g
B -50 dem —
e —
40 dom 50 dem -
Start 815.0 MHz 3003 pts stop 826.0 MHz | |[Start 8a7.0 Mz 3008 pts Stop 860.0 Mz
purious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
__Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,99600 Mhz 36,06 dem ~23.06 db 547000 MHz 849,000 MHZ 100,000 kA2 848, 13766 MAZ 3,34 dbm ~20.66 dB
£23.000 MHz 824,000 MHz 20,000 kHz 823,99950 MHz -30.60 dBm -17.60 & 949.000 MHz 850,000 MHz 20.000 kHz 849,00050 MHz -30.69 dBm -17.60 de
824.000 MHz 826.000 MHz 100.000 kHz 624.88412 MHz 2.26 dem =20.74.d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -40.80 dBm -27.80 dB
T
) i )

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG0OD2942-04B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

ectrum =l ¢ um
Ref Level 30.00 dBm  Offset 10.90 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 10.90 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P ’,\ 20 gbine { 5
10 dem { ’ 10 dBm: ’
0dB [ ll 0 dem T !
-10 dBm -10 dBm. !
SPURIOUS_LINE_ABS \ J
-20 dBm -20 dBm i
-30 dBm L fy 30 dem—{} ! T
REPAELNIIN P VAR
M b L SN LT Ao
=S5O tEmnT -S0 dBm =
I
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -32.80 dém -25.80 de 846.000 MHz 849.000 MHz 100.000 kHz 848.76474 MHz 20.62 dBm -9.38 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -20.60 dBm -7.60 dB 949,000 MHz 850,000 MHz 30,000 kHz 549,00050 MHz -19.97 dBm ~6.97 dB
824.000 MHz 827,000 MHz 100.000 kHz 824,25325 MHz 21.35 dBm -8.65 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.05435 MHz -39.68 dBm -26.68 db
S
Y
i e N [1 e
Date: 6.JUN.2021 20:56:03 Date: ©.JUN.2021

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PABS 20 chine 5
10 dem ot 1l =
0 dB ,/) \‘ dem. i
| \
-10 dem f -10 dBm -
SPURIOUS_LINE_ABS r i
20 dem J 20 dim %
-30 dBm ,/ -30 dem T
[ \
-40 dem _,Mrf.\“- et 40 dem o
PRI R BN S Wres] A
=0 dem -50 dem F
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz | |[I'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 921,58041 MAz -35.03 dem -22.03 d& 846.000 MHZ 849,000 MHZ 100 000 kHz 846 77772 Wz 550 cbm ~20.50 0B
823.000 Mrz | 824.000 Mhiz 30.000 kHz 823,57053 MHz -25.68 dém -12.68 d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -25.63 dBm -12.88 dB
£24.000 MHz 527.000 MHz 100.000 kHz 824.24725 MHz 2.22 dem -20.72 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -37.14 dbm -24.14 dB
T
I 1 P

20z

54:01

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 26 / 3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
d 3 3 ABS Line _$PURIOUS NE_ABS. PAS!
20 ghine _FPURIOUS }INE_ABS P - 20 dhine { s
10 dém [[ ‘l 10 dem / -
ods \\ 0 dem |
-10 dBm -10 dBm J
SPURIOUS_LINE_ABS '\ f
-20 dBm - -20 dBm f
\ /
-30 dém lf Wﬁ }“\ 20 dem—{}
-40 dem A ‘;\g derm \ '“JJ \*
z o e
2 "\_H,JM ~ \
NS A b LN LS oy . A
—_—
-~
=60 cBm; -60 dem: —
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98002 MAz -40.21 dem -27.21 d& 546,000 MHZ 849,000 MHZ 100,000 kA2 848.77373 MhZ 5010 dbm ~0.90 dB
823.000 Mrz | 824.000 Mhiz 30.000 kHz 523, 99950 iz -19.71 dém “5.71de 849,000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -20.43 dBm -7.43 d8
£24.000 MHz 527.000 MHz 100.000 kHz 824.2592¢ MHz 20.19 dem -9.81 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -40.98 dBm -27.98 dB
S
T
Il - i [ o
Date: &.JUN.2021 2015 Date: 6.JUN.2021 1
Lowest Band Edge / Full RB Highest Band Edge / Full RB
Spectru u%,:' Spectrum
Ref Level 30.00 dBm  Offset 10,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 10.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
. . x ABS Li SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PASS 20 dkine s
10 dem _ 108m
PR - /"\hl v P P gy
0 dB [ ; dem i
-10 dBm J{ -10 dBm -
SPURIOUS_LINE_ABS ’ M
20 dem )‘ 20 dim L
-30 dBm -30 dem
S i r’j \wm I
-40 dam e Lt -40 dem W‘T" -
_MM—“-‘-——‘“—M——J |
SO 50 dem: \\\
-60 dm 50 derm
Start 815.0 MHz 3003 pts Stop 827.0 MHz ||| Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs |  ALimit Rangelow | Rangeup | RBW | Frequency | _Powerabs |  ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98002 MAz -35.40 dem -22.49 d& 546,000 MHZ 849,000 MHZ 100,000 kA2 846, 45105 MAz 561 dbm 1.3 0B
523,000 MHz £24.000 MHz 30.000 kiz 923,99550 MHz -25.88 dém -12.88 8 849,000 MHz 850.000 MHz 30,000 kHz £49,00050 MHz -26.59 dBm -13.50 dB
£24.000 MHz 527.000 MHz 100.000 kHz 826.19530 MHz £.29 dém -21.71 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -34.08 dBm -21.08 dB
T
Il 1 P

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 26 /

3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum L

Ref Level 30.00 dBm  Offset 10.90 dB

SGL Count 100/100

Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 10.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit fheck PAES | SPURIGHE GlinEARS_ PAES
| 3 3 ABS Line SPURIOUS, NE_ABS PABS
20 ghine —BPURIOUS_LINE_ABS P F\ 20.dbiD
10 dBm f l 10 dBm [ |
0 o8 ) l 0 dem l -
-10 dem -10 dBm
SPURIOUS_LINE_ABS \ ‘
-20 dem 20 dBm

-30 dBm fj ‘\1\ 1 \ -30 dBm— 7
-40 dém " A dem \ }ﬁ r\'
AN RV v
=soHm e e A o Yol S
(—
-60 dBm -60 dBm —
Start 815.0 MHz 3003 pts stop 827.0 MHz_| |[Start 846.0 Mz 3008 pts Stop 860.0 Mz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 821,71728 MHz -40.79 d&m -2r.79 dé 546.000 MHz 849,000 MHz 100.000 kHz 848,80070 MHz 18.67 dBm -11.13 dB
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -22.81 dém -9.81d8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -21.57 dBm -8.57 d8
824.000 MHz 827.000 MHz 100.000 kHz 624.23526 MHz 19.33 dBm ~10.67 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.04496 MHz -41.60 dbm -28.60 dB
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SGL Count 1007100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,98002 Mhz -34.61 dem ~21.61 d6 546.000 MHz 849,000 MHZ 100,000 kA2 84701658 MAZ 245 dbm ~22.55 dB
£23.000 MHz 824,000 MHz 30.000 kkz 82398551 MHz -27.26 dém -14.26 8 949.000 MHz 850,000 MHz 30.000 kHz 849.01149 MHz -27.60 dBm -14.60 d8
824.000 MHz 827.000 MHz 100.000 kHz 625.97053 MHz 7.32 dém ~22.67 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.13487 MHz -37.09 dbm -24.09 dB
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SPORTON LAB.
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Report No. : FG0D2942-04B

LTE Band 26 / 3MHz / 256QAM

Lowest Band Edge /1 RB

Highest Band Edge /1 RB

ectrum = s um
Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 dB Mode Auto Sweep
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 821,74126 MHz -38.78 dBm -25.78 dé 546.000 MHz 849,000 MHz 100.000 kHz 848,72877 MHz 16.42 dBm -13.58 dB
£23.000 MHz 824,000 MHz 30.000 kkz 823,99950 MHz -25.15 dém -12.15d8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -24.03 dBm -11.03 d8
824.000 MHz 827.000 MHz 100.000 kHz 624.23526 MHz 16.56 dBm =13.34 d8 850.000 MHz 860.000 MHz 100.000 kHz 851.28371 MHz -40.94 dbm -27.94 db
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,93207 Mhz -35.67 dem ~22.07 db 546.000 MHz 849,000 MHZ 100,000 kA2 846.86763 MAZ 563 dBm —24.37 dB
£23.000 MHz 824,000 MHz 30.000 kkz 823,99850 MHz -29.26 dém -16.26 8 949.000 MHz 850,000 MHz 30.000 kHz 849,00050 MHz -28.83 dBm -15.33 d8
824.000 MHz 827.000 MHz 100.000 kHz 624.99351 MHz 5.26 dem ~24.74. dB 850.000 MHz 860.000 MHz 100.000 kHz 850.03497 MHz -38.83 dbm -25.83 dBb
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm  Offset 10.90 dB
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Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 822,22078 MHz -39.50 dém -26.50 de '844.000 MHz 849.000 MHz 100.000 kHz 848.70280 MHz 21.22 dBm -8.78 dB
823.000 MHz 524.000 MHz 50.000 kHz 823.99351 MHz -23.47 dBm -10.47 dB 349,000 MH= 850.000 MHz '50.000 kHz 849.00050 MHz -19.12 dBm ~6.12 dB
824.000 MHz 529,000 MHz 100.000 kHz 824.36214 MHz 20.92 dBm -9.07 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,80420 MHz -41.34 dBm -28.34 dB
S
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Lowest Band Edge / Full RB Highest Band Edge / Full RB
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
15.000 MHz 823,000 MHz 100.000 kHz 822,96404 MHz -36.47 d&m -23.47 dé 544.000 MHz 849.000 MHz 100.000 kHz 845.80569 MHz 7.41 dBm -22.59 dB
823.000 MHz 524.000 MHz 50.000 kHz 823.98052 MHz -24.32 dBm -11.32 dB 349,000 MH= 850.000 MHz '50.000 kHz 849.00050 MHz 25,04 dBm ~12.94 dB
824.000 MHz 529,000 MHz 100.000 kHz 825.56593 MHz 7.20 dBm -22.80 di 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -37.50 dBm -24.50 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,21279 MHz -41.30 dBm -28.30 de '844.000 MHz 849.000 MHz 100.000 kHz 848.61788 MHz 20.15 dBm -9.85 dB
823.000 MHz 524.000 MHz 50.000 kHz 823.98951 MHz -22.98 dBm -9.58 dB 349,000 MH= 850.000 MHz '50.000 kHz 340.01048 MHz -22.02 dBm ~3.02 dp
824.000 MHz 529,000 MHz 100.000 kHz 82435714 MHz 19.96 dEm -10.04 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -41.64 dBm -28.64 dB
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Lowest Band Edge / Full RB Highest Band Edge / Full RB
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purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
15.000 MHz 823,000 MHz 100.000 kHz 82244456 MHz -35.34 dBm -22.34 dé 544.000 MHz 849.000 MHz 100.000 kHz 846.93457 MHz 6.16 dBm -23.84 dB
823.000 MHz 524.000 MHz 50.000 kHz 823.99550 MHz -24.41 dBm -11.41 dB 349,000 MH= 850.000 MHz '50.000 kHz 849.00050 MHz -25.61 dBm ~12.61 dB
824.000 MHz 529,000 MHz 100.000 kHz 825.61089 MHz £.29 dBm -23.71 dB 850.000 MHz 860.000 MHz 100.000 kHz 850,10490 MHz -35.48 dBm -22.48 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 26 /

5MHz / 64QAM
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Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 821.83716 MHz -40.86 dBm -27.86 de '844.000 MHz 849.000 MHz 100.000 kHz 848.64785 MHzZ 19.55 dBm -10.45 dg
823.000 MHz 524.000 MHz 50.000 kHz 823.99950 MHz -23.82 dBm -10.82 dB 349,000 MH= 850.000 MHz '50.000 kHz 340,00549 MHz -23.15 dBm -10.15 dB
824.000 MHz 529,000 MHz 100.000 kHz 82431718 MHz 18.91 dEm -11.09 di 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -42.74 dBm -29.74 dB
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Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Fraquency | Powerabs | ALimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,91608 MHz -37.10 dém -24.10 de '844.000 MHz 849.000 MHz 100.000 kHz 844.51698 MHzZ E.56 dBm -24.44 dg
823.000 MHz 524.000 MHz 50.000 kHz 823.99650 MHz -24.86 dBm -11.86 dB 349,000 MH= 850.000 MHz '50.000 kHz 849,02348 MHz -27.16 dBm ~14.16 dB
824.000 MHz 529,000 MHz 100.000 kHz 82639510 MHz 5.15 dBm -24.85 di 850.000 MHz 860.000 MHz 100.000 kHz 850,02498 MHz -37.54 dBm -24.54 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 26 / 5MHz / 256QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm  Offset 10.90 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 10.90 dB Mode Auto Sweep
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
§15.000 MHz 523,000 MHz 100.000 kHz 821,82118 MHz -38.00 d&m -25.66 d& 544.000 MHz 849,000 MHz 100.000 kHz 848,68781 MHz 15.04 dBm -14.06 dB
£23.000 MHz 824,000 MHz 50.000 khz 823,99950 MHz -27.88 dm -14.88 8 949.000 MHz 850,000 MHz 50.000 kHz 840,00050 MHz -26.95 dBm -13.95 d8
824.000 MHz £29.000 MHz 100.000 kHz 624.37213 MHz 16.25 dBm =13.75 d8 850.000 MHz 860.000 MHz 100.000 kHz 85116384 MHz -42.67 dbm -29.67 dB
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__Rangelow | Rangeup | RBW | Frequency | Ppowerabs |  aAuimit | Rangelow | Rangeup | RBW | Freguency | powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 522,99600 Mhz -37.61 dem ~24.01 db 544000 MHz 849,000 MHZ 100,000 kA2 84468162 MAz 3,30 dBm 26 61 0B
£23.000 MHz 824,000 MHz 50.000 khz 82398951 MHz -27.35 dém -14.35 8 949.000 MHz 850,000 MHz 50.000 kHz 849,00050 MHz -28.28 dBm -15.28 d8
824.000 MHz £29.000 MHz 100.000 kHz 62786863 MHz 3.24 dém ~26.76 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -40.26 dbm -27.26 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 26 / 10MHz / QPSK
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___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
£15.000 MRz 523,000 MHz 100,000 kHz 520,22278 Mhz 41,37 dem -28.37 06 '839.000 MHZ 849,000 MHZ 100,000 kHz 898 40550 MHz 20,25 dbm ~9.75 dB
£23.000 MHz 824,000 MHz 100.000 kHz 82385165 MHz -30.55 dBm -17.55 8 949.000 MHz 850,000 MHz 100,000 kHz 849,02348 MHz -29.79 dBm -16.79 d8
824.000 MHz £34.000 MHz 100.000 kHz 624.62438 MHz 20.79 dem -9.21 d& 850.000 MHz 860.000 MHz 100.000 kHz 852,80220 MHz -42.90 dbm -29.90 dBb
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
£15.000 MHz | £23.000 MHz 100,000 kriz 522,34006 MHz ~35.51 dém -22.51 0B 539,000 Mz | 849,000 Mz 100,000 Kiz 341 29271 Wz 45 B 25,51 0B
523.000 MHz | B94.000 MHz 160.000 khz 823,50454 MHz -26.50 dBm -13.50 d8 849.000 MHz  850.000 MHz 100,000 kHz 49,0564 MHz -27.69 dBm -14.60 dB
824.000 MHz B34.000 MHz 100.000 kHz 825.79321 MHz .33 dBm -25.57 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -36.52 dBm -23.92 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG0D2942-04B

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum L

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

s um

Ref Level 30,00 dém  Offset 10.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
s 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime 5 va\l
10 dem \‘ 10 dem ) l
ode } I 0 dem J ‘
-10 dBm . -10 dBm 1
SPURIOUS_LINE_ABS j L‘k ‘l H
-20 dem J ‘\ -20 dBm [' "
-30 dam ﬂ " i -30 dem . 1 |
' I ‘ | .\
40 dom T 4 \"L\F i fli “af) cem | /
N U .Y o UL NN hwe S ] M o)
_ % b {1} —_ \_\
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 823,000 MHz 100.000 kHz 820.19880 MHz -42.33 dBm -29.33 d8 839.000 MHz 849,000 MHz 100.000 kHz 548,42557 MHz 20.07 dém -9.93 db
823.000 MHz 524.000 MHz 100.000 kHz 823.81568 MHz -30.09 dém -17.05 dB 949,000 MHz 850,000 MHz 100.000 kHz 340,02847 MHz -30.51 dBm -17.51 dB
824.000 MHz 934,000 MHz 100.000 kHz 924.57443 MHz 19.76 dém -10.24 dB 850.000 MHz 860,000 MHz 100.000 kHz 852.83217 MHz -43.89 dBm -30.89 dB
T
il A I [| [ ]
Date: &.JUN.2021 21:19:18 Date 6.JUN.2021 21:

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.90 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 10,90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr
Limit Fheck PAES | SPURIGECHHEKABS PAES
¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS PASS 20 b
10 dBm 10 dém
o b I A e o e A e A AP vl 0 Ew P N Ul e st P P APt b,
-10 dBm -1l0 dem. \
SPURIOUS_LINE_ABS ‘ \ ‘
-20 dém J\J IL\ -20 dBm ‘\
-30 dBm: d -30 dém \'%
) P M|
40 dam- 40 dBm
-50 dBm -50 dem
\-_
]
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz ] (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
§15.000 MHz 823,000 MHz 100.000 kHz 822,98002 MHz -34.44 dBm -21.44 d8 839.000 MHz 849,000 MHz 100.000 kHz 540,84316 MHz 3.58 dBm -26.42 db
823.000 MHz 824,000 MHz 100.000 kHz 823.98152 MHz -26.05 dBm -13.05 dB 543,000 MHz 850,000 MHz 100.000 kHz 849,00450 MHz -28.12 dBm -15.12 dB
824.000 MHz 834,000 MHz 100.000 kHz 826.02298 MHz 3.45 dBm -26.55 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,00500 MHz -35.82 dbm -22.82 db
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